
 

1 

 

 

 

 

 

 

STUDY ON TREATMENT TECHNOLOGIES FOR 

PERFLUOROCHEMICALS IN WASTEWATER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

QIU YONG 

2007 

 

 



 

2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

I 

 

ABSTRACT 

 

Perfluorochemicals (PFCs) were produced by industries and consumed “safely” as surfactants, 

repellents, additives, fire-fighting foams, polymer emulsifiers and insecticides for almost fifty years.  

However they are now considered as persistent, bioaccumulated and toxic (PBT) chemicals, and 

ubiquitously distributed in waster, air, human body and biota.  Although some efforts were contributed to 

reduce PFCs in environment, such as development of alternatives and recycling processes, huge amount of 
[...]
ve
nt

io
na

l

S
tr

en
gt

he
n

O
xi

da
tio

n

C
oa

gu
la

nt
 A

si
st

A
no

xi
c/

O
xi

c 
A

S
P

A
no

xi
c/

A
na

er
ob

ic

C
ir

cu
la

te
d

N
itr

if
ic

at
io

n

U
ns

ta
st

ic
 A

S
P

O
xi

da
tio

n 
D

itc
h

S
B

R

C
ir

cu
la

tin
g

B
io

fi
lm

C
on

ta
ct

O
xi

da
tio

n

B
io

fi
lm

 F
ilt

er

C
ap

ac
it

y
 (

×
1

01
0
m

3
/y

ea
r)

1

ASP / Total = 97.8%

Conv. ASP / Total

= 76.5%

Bio.Film / Total

= 0.5%

Nitrification / Total

= 11%

 

Figure 4.1 Capacities of treatment processes in WWTP all over Japan (2004) 

According to the Fig. 4.1, conventional ASP was predominant (>75%) over all other treatment 

processes, which was mainly consisted of primary clarifier, aeration tank and second clarifier.  Modified 

ASP to remove nitrogen, including anoxic/oxic (A/O), anoxic/anaerobic (A/A), and circulated nitrification 

process, occupied 11% of total treatment capacity.  ASP related process, including eight among thirteen 

processes, occupied around 98% of total treatment capacity.  Therefore, study on PFC behavior in ASP is 

rather helpful to obtain whole vision of current PFCs treatment in Japan. 

4.2  Aims 

Major aim of this chapter is to understand behavior of PFCs in one municipal WWTP in Japan.  Six 

regular surveys were conducted monthly in half a year.  Based on the PFCs distributions along treatment 

process, their behavior can be classified and analyzed by different patterns.  Performance of WWTP can 

be evaluated for individual facilities and combined processes.  Specific objectives of this chapter are 

shown as follows. 

(1) To conduct periodical surveys in half a year and analyze PFCs in aqueous and particulate phases 

by integral procedure proposed in Chapter III. 

(2) To calculate mass flux of each PFC along the process, and to classify them into different patterns.  

To estimate their behavior in activated sludge process and advanced treatment facilities. 

(3) To estimate PFCs distributions between aqueous and particulate phases along the process to 

understand their distribution properties. 

(4) To evaluate performance of individual facilities and combined processes to remove each PFC and 

total PFC (∑PFC). 



 

47 

 

4.3  Sampling Site Information 

4.3.1  Information of investigated WWTP  

Konanchubu wastewater treatment plant (K-WWTP) near Lake Biwa was selected for investigation, 

because of its sophisticated processes which represent both ASP relation process and advanced treatment 

process, as shown in Fig. 4.2. 

 

Figure 4.2 Scheme of process in K-WWTP and locations of sampling sites 

K-WWTP is located in Kisatsu city of Shiga prefecture, with treatment capacity of approximate 0.8 

million tons per day, and serves about 0.8 million people in 30,000 hectare.  All effluent of the WWTP is 

directly discharged into Lake Biwa, the drinking water source for over 14 million people in Kansai district.  

Complicated processes including A/O and step A/O were adopted to meet increasing strict criteria on COD, 

SS and nutrients.  Further facilities of advanced treatment process including ozonation (O3) and biological 

activated carbon filtration (BF) were experimentally built in 2004 to refine treatment of partial stream 

wastewater.  After all of these processes, COD and TN in discharged water is less than 3.0 mg/L and TP is 

less than 0.02 mg/L.  
4.3.2  Information of sampling sites 

As shown in Fig. 4.2, the 4th series was selected for investigation, which combined processes of 

primary clarifier (PC), step A/O tank (AS), second clarifier (SC), sand filtration (SF), ozone contactor (O3), 

and biological activated carbon filtration (BAC).  Samples were taken from nine sites as shown in Fig. 

4.2 from Oct. 17 to Dec. 7 2006.  Detail information about these sampling sites is given in Table 4.2.   



 

48 

 

Table 4.2 Information of sampling sites in K-WWTP 

Volume Composite Flow rate

L (24hr) m3/d

1 Inf Influent of primary sedimentation tank 2 Yes 196553

2 PC Effluent of primary clarifier 2 Yes 27274

3 AS Mixed liquor in 2nd oxic tank 2 40226

4 RS Mixed liquor in returen sludge 2 13589

5 SC Effluent of secondary sedimentation tank 2 Yes 26351

6 SF Inf.of ozonation (Eff. From sand filter) 4 19859

7 O3 Effluent of ozone contact tank 4 6500

8 BAC Effluent of activated carbon bed 4 6500

9 Eff Discharged water 2 Yes 225631

ES Excessive activated sludge 286

Sampling points

Step A/O
ASP

AOP

Process Label Symbol

 

All the samples were collected and stored into 2-liter PET bottles which were consider to be safe for 

PFCs by less adsorption and releasing of analytes (Saito, et al., 2003; 2004).  The composite samples 

were collected one an hour by auto sampler everyday.  Other samples were taken by spot from 9:00 a.m. 

to 10:00 a.m. in each sampling date. 

4.4  Materials and Methods 

4.4.1  Sampling methods 

2L of PET bottles were obtained in super market as containers for commercial drinking water.  The 

bottles were firstly unsealed and washed by pure methanol.  Then, they were rinsed and fulfilled by pure 

water to keep inner wall surface in wet state.  After that, they were stored in room temperature till the 

sampling date. 

Sampling related apparatus, such as steel funnel and sample bottles, was transported to WWTP in the 

early morning at sampling date.  At sampling site, the bottle was firstly rinsed by sample for three times, 

and then filled with sample rapidly.  After that, the bottle was moved into thermo-stat box with frozen 

materials or ice water to keep temperature lower than 4℃.  After sampling, the thermo-stat box was 

immediately transported to laboratory for pretreatment and measurement. 

4.4.2  Analytical methods 

The wastewater samples from K-WWTP were pretreated by the integral procedure developed in 

Chapter III for analysis of PFCs (Fig. 3.7).  Pretreatment was immediately started after samples from 

K-WWTP were brought to laboratory and should be finished within the same day.  

Different methods were applied to wastewater and sludge.  The wastewater samples were firstly 

filtrated by 1 µm GF/B glass fiber filtration paper in duplicates.  Büchner funnel made by PP material was 

used to reduce the time for filtration and possible adsorption of PFCs on glassware.  The filtrates were 

collected and introduced to C18-SPE and WAX-SPE process following by LC-MS/MS for PFCs analysis.  

One of the filtrated papers was dried at 105℃ for more than 2 hours to determine the suspended solid in 

the sample, while another filtrated paper with solid was introduced to ASE-WAX-LC-MS/MS to determine 

PFCs in particulate phase.  Suspended solid was effectively removed before rapid sand filtration so that 

analysis for PFCs in particulate phase at sites 5~9 was not performed. 



 

49 

 

Sludge samples from aeration tank (site 3) and return sludge (site 4) were firstly homogenized by 

intensive shaking and then 100 mL sample was filtrated by 1 µm GF/B glass fiber filtration paper.  

Büchner funnel was preferable to save the time for filtration.  Remained sludge sample was centrifuged at 

3000 rpm for half an hour to condense sludge for about ten times.  The supernatant was collected and 

filtrated by same method with wastewater sample.  The condensed sludge was moved into beaker and 

stored in refrigerator.  Duplicate samples of condensed sludge were dried in oven at 105℃ to calculate 

moisture, by which dry weight of condensed sludge can be calculated from wet weight directly.  After that, 

condensed sludge was applied ASE-WAX-LC-MS/MS to analyzed particulate PFCs.  Quality control on 

PFCs analysis in wastewater sample was explained in Chapter III. 

About 12 mL of filtrate for each sample was prepared in disposable 15mL PP centrifuge tube for TOC 

and UV254 measurement (TOC-5000A and UV-2500PC, Shimadzu Company, Osaka, Japan).  Dissolved 

organic carbon (DOC) was expressed in term of TOC in filtrate. Absorbance at 254nm (UV254) of samples 

was also recoded to calculate specific UV absorbance (SUVA) by dividing UV254 on DOC. 

4.5  Results and Discussion 

4.5.1  Removal of DOC and SS  

DOC concentrations along the treatment processes are shown in Fig. 4.3 by average values of six 

surveys.  DOC concentration of influent in K-WWTP was 37mgDOC/L in average with standard 

deviation of 30%, which implied that water quality was fluctuated in influent.  DOC of effluent from 

primary clarifier was increased by 11% of WWTP influent, indicating detached organics from surface of 

particles to aqueous phase.  Activated sludge played an important role to remove DOC from wastewater, 

for the sharp decrease of concentration from primary clarifier effluent to aeration tank sample, as shown in 

Fig. 4.3a.  After aeration tank, DOC was further removed by successive processes, as shown in Fig. 4.3b.  

DOC concentrations were decreased from SC effluent to BAC effluent continuously in constant difference 

of 0.5 mg/L.  This result implied that the combined processes can refine effluent step by step. 

0

20

40

60

D
O

C
, 

m
g

/L

Max.

Min.

Ave.

 Inf   PC  AS    RS   SC   SF    O3   BF Eff

(a )

0

2

4

6

D
O

C
, 

m
g

/L

Max.

Min.

Ave.

AS      RS     SC      SF     O3       BF     Eff

(b)

 

Figure 4.3 DOC concentration along the process (n=6) 

Figure 4.4 shows concentrations of suspended solid (SS) along the treatment processes, in average 

values of three times of measurements.  SS in WWTP influent after screening was about 160mg/L, 62% 

of which was removed by primary clarifier, as shown in Fig. 4.4a.  Activated sludge further removes SS 

effectively, and effluent from second clarifier was about 1.5 mg/L, as 1% of influent value.  Mixed liquor 



 

50 

 

of suspended solid (MLSS) of activated sludge and return sludge are also shown in the figure, whose 

average values were 4.9 and 7.1 g/L respectively. 

0

50

100

150

200

S
S

, 
m

g
/L

0

2

4

6

8

M
L

S
S

, 
g

/L

SS

MLSS

Max.

Min.

Ave.

 Inf   PC   AS   RS   SC   SF   O3   BF  Eff

(a )

0.01

0.1

1

10

100

1000

S
S

, 
m

g
/L

Inf   PC              SC   SF   O3  BF  Eff

(b)

 

Figure 4.4 SS concentration along the process (n=3) 

Suspended solid was sufficiently removed before second clarifier and usually can not be detected in 

latter processes.  In order to estimate their performances on SS removal, filtration volume was increased 

to 4L and the results were shown in Fig. 4.4b by logarithm scale.  SF and BAC showed further ability to 

remove SS from 1 mg/L to 0.1 and 0.01 mg/L step by step.  However, O3 had no effect on the SS removal.  

WWTP effluent was mixture of three streams of sand filtration effluents.  WWTP effluent was different 

from sand filtration in 4th series for both COD and SS concentration, which was plotted by dash arrow. 

As a brief summary, majority of DOC and SS was removed by activated sludge processes primary 

clarifier.  Latter processes can further removed DOC and SS in series, except for ozonation process on SS 

removal.  Arrangement of processes in reasonable sequence gave the combined processes reliability to 

meet discharge criteria for DOC and SS. 

4.5.2  Analysis of PFCs mass flows in K-WWTP 

4.5.2.1  PFCs concentrations along treatment processes 

Averages of PFC concentrations in aqueous phase at each sampling site are shown in Table 4.3.  All 

PFCs investigated in this study were detected in aqueous phase samples.  Some PFCs were lower than 

LOQ of LC-MS/MS analysis but still calculated by the detected peaks for the purpose of integral analysis.  

In order to reflect average performance of treatment processes, the maximum value of six concentrations 

for each aqueous PFC was excluded from average to reduce effects of shock loading. 

Aqueous PFCs concentrations in WWTP influent were varied in range of 18~125 ng/L, with PFNA(9) 

and PFBuS(4) as the maximum.  Discussion in chapter III showed that PFBuS(4) can not be assessed 

properly according to the distribution criteria, so that PFNA(9) was considered as the most dominant PFC 

in influent.  Other dominant PFCs included PFOA(8), PFTeDA(14) and PFHpA(7) with concentrations of 

80~95 ng/L in aqueous phase.  In individual facilities of WWTP, PFOA(8) and PFNA(9) were dominant 

which varied in range of 50~120 ng/L and often exceeded 100 ng/L, PFHpA(7) and PFOS(8) were about 

30ng/L, and the other PFCs were less than 20ng/L.  In WWTP effluent, PFNA(9) and PFOA(8) were still 

dominant by concentrations of 84 and 64 ng/L respectively.  PFOS(8) and PFHpA(7) were 29 and 23 ng/L 

in effluent, and concentrations of other PFCs were around 10 ng/L. 

Results of particulate PFCs are shown in Table 4.4.  In particulate phase of WWTP influent, PFC 



 

51 

 

concentrations were increased by carbon-chain length, which can be explained by the increasing 

hydropobicity and stronger ability of PFC molecules to attach on solid.  PFOA(8) in particulate phase was 

exceptional from the sequence, which was 240 ng/g and higher than both PFNA(9) and PFDA(10).  In 

activated sludge process, PFTeDA(14) and PFOS(8) showed the highest concentrations over than 100 ng/g, 

indicating their rather strong interactions with sludge.  PFOA(8) was also concentrated in sludge with 

concentration of about 90 ng/g.  Other PFCs varied in 10~60 ng/g in sludge.  Because SS was 

sufficiently removed by activated sludge process, solid was not detected (NS) from SC to final effluent, 

and PFCs in particulate phase of these samples were considered negligible.  

PFC concentrations in aqueous phase and particulate phase can be uniformed in same unit as µg/L by 

Eq. (3.3) and Eq. (3.4).  Distribution coefficient of each PFC to activated and return sludge is shown in 

Fig. 4.5, which was similar with discussion before (Fig. 3.8). 

0

20

40

60

P
F

B
A

   
   

(4
)

P
F

P
eA

   
 (

5)

P
F

H
xA

   
 (

6)

P
F

H
pA

   
 (

7)

P
F

O
A

   
   

(8
)

P
F

N
A

   
   

(9
)

P
F

D
A

   
 (

10
)

P
F

U
nA

  (
11

)

P
F

D
oA

  (
12

)

P
F

T
eD

A
(1

4)

P
F

H
xD

A
(1

6)

P
F

O
cD

A
(1

8)

P
F

B
uS

   
   

(4
)

P
F

H
xS

   
  (

6)

P
F

O
S

   
   

 (
8) ∑PFCD

is
tr

ib
u

ti
o

n
 o

f 
P

F
C

s 
(S

lu
d

g
e 

/ 
W

at
er

)

Activated Sludge

Return Sludge

 

Figure 4.5 PFC distributions in activated and return sludge in K-WWTP 

4.5.2.2  Mass flows of PFCs in K-WWTP 

Mass flow of each PFC can be calculated by product of concentration and flow rate.  Mass flow of 

∑PFC, as sum of concentrations for all 15 PFCs, is shown in Fig. 4.6 to demonstrate general behavior of 

PFCs in K-WWTP.  The PFC amounts in aqueous and particulate phase along process were uniformed 

into g/day and drawn by width-scaled arrows to explicit their relationships.  Loadings of PFCs in aeration 

tank were expressed by numbers instead of width-scaled arrows, because their values were rather higher 

than in other processes.  PFC loadings in advanced treatment processes, including ozonation and BAC 

filter, were rather lower than others, so that their PFC loadings were drawn in larger scales than other 

aqueous phase.  PFCs in WWTP influent and effluent, which represented sum of four different series, 

were also shown in the figure by dash arrows and italic numbers.  Mass flows for each PFC in K-WWTP 

were shown in figures of Appendix A. 



 

52
 

 

T
ab

le
 4

.3
 P

F
C

 c
on

ce
nt

ra
ti

on
s 

in
 a

qu
eo

us
 p

ha
se

 (
ng

/L
, n

=
5)

 

S
it

e

(Q
,m

3
/d

)

In
fl

u
en

t

(1
9

6
,5

5
3

)

P
C

 e
ff

.

(2
7

,2
7

4
)

A
S

 i
n

si
d

e

(4
0

,2
2

6
)

R
. 

S
lu

d
g

e

(1
3
,5

8
9

)

S
C

 e
ff

.

(2
6

,3
5

1
)

S
F

 e
ff

.

(2
6

,3
5

9
)

O
zo

n
e 

ef
f.

(6
,5

0
0

)

B
A

C
 e

ff
.

(6
,5

0
0

)

E
ff

lu
e
n

t

(2
2

5
,6

3
1

)

P
F

B
A

   
   

(4
)

2
4

(1
0~

57
)

3
6

(7
~

50
)

8

(6
~

24
)

8